
Technical/Regulatory Guidance
 

Remediation Technologies
 
for Perchlorate Contamination
 

in Water and Soil
 

March 2008 

Prepared by
 
The Interstate Technology & Regulatory Council
 

Perchlorate Team
 



 

 

 

 

  

 
 

 

 
  

 

 
 

 
 

  
 

 

 

 
 

  

ABOUT ITRC 

Established in 1995, the Interstate Technology & Regulatory Council (ITRC) is a state-led, national 
coalition of personnel from the environmental regulatory agencies of all 50 states and the District of 
Columbia, three federal agencies, tribes, and public and industry stakeholders. The organization is 
devoted to reducing barriers to, and speeding interstate deployment of, better, more cost-effective, 
innovative environmental techniques. ITRC operates as a committee of the Environmental Research 
[...]
Strengths Limitations 

• Tailored or • Nontailored, liquid-phase GAC is not efficient for treating perchlorate since 
modified GAC has perchlorate is highly water soluble 
been an effective • Produces a waste stream requiring management 
technology as part • Applicable only when perchlorate concentrations are low (~100 µg/L) 
of a treatment train • Nitrate and sulfate will “plug” even tailored GAC and result in faster 

• Can be regenerated breakthrough times for perchlorate 
for reuse • GAC adsorption for perchlorate might require pretreatment for removal of 

• Proven technology suspended solids, silica, or mica from streams to be treated 
• If not removed, suspended solids in a liquid stream may accumulate in the 

adsorption column, cause a pressure drop, and then have to be removed by 
backwashing 

• Water-soluble co-contaminants with a high polarity can reduce the ability of 
GAC to remove perchlorate from water 

• An increase in flow rate through the adsorption column can decrease 
adsorption of contaminants (Graham, Cannon, and Parette 2004) 

5.2.3 Costs 

The cost to remove organics is approximately $1 per pound of GAC. T-GAC for perchlorate 
removal is more expensive. Capital costs including containers, labor, replacement, transport, and 
O&M are some factors that should be considered in system design. Costs are highly sensitive to 
the amount of competing ions present and can vary greatly. For a T-GAC demonstration (using 
alkyl quaternary ammonium), the anticipated costs for tailored carbon treatment, including 
media, operations, and restoration costs, were expected to be approximately $60–120 (2008 
$US) per acre-foot of water treated for groundwater that contained an influent of 40–70 µg/L 
perchlorate. 

5.3 Reverse Osmosis 

Reverse osmosis (RO), also known as hyperfiltration, is a membrane filtration technology 
wherein water is demineralized using a semipermeable membrane operating at high pressure. RO 
is a physical separation method that has long been used to remove ions from drinking-water 
supplies, and the technology is commonly used to treat groundwater with high TDS levels. To 
separate perchlorate from water using the RO process, water containing perchlorate is driven 
under pressure through a semipermeable membrane that does not allow contaminants with a 
molecular size greater than the membrane cut-off size to pass (Figure 5-4). Purified water passes 
through the RO membrane into a 
fresh-water section, leaving a 
perchlorate-laden brine solution (see 
schematic below). Liquid in the 
fresh-water section (permeate) can 
be used; the brine solution 
(rejectate) requires further treatment 
or appropriate disposal. Membranes 
are classified by the particle size that Figure 5-4. Schematic of the reverse osmosis process. 

56
 



    

 

 

 

 

 

 
 
 
 
 
 
 
 
 

 

 

 

 

 

 
 

 
 

 

 

ITRC – Remediation Technologies for Perchlorate Contamination in Water and Soil March 2008 

the membrane removes. Typical membrane pore sizes are in the range of 0.0001 micron in 
diameter and smaller. The filter pore size removes nearly all ions in source water to produce 
high-purity water. 

Treatment Train. RO can be used as a pretreatment step or as a polishing technique to further 
reduce perchlorate concentrations from water treated by other technologies including bioreactors, 
GAC, IX, and other filtration membranes. RO can operate as a stand-alone technology to remove 
perchlorate at low-concentrations and produce drinking-quality water. RO has been certified by 
NSF International and the American National Standards Institute (NSF/ANSI) for removal of 
perchlorate for that purpose. A protocol to evaluate drinking-water treatment devices for 
perchlorate-removal effectiveness has been added to NSF/ANSI Standard 58: Reverse Osmosis 
Drinking Water Treatment Systems. 

Management of Residuals. RO is not a destructive process, so the reject or brine solution 
containing perchlorate and other contaminants must be further treated prior to disposal. 
Management of residuals is subject to state specific regulations. The residuals can be treated by 
the following means: 

• ex situ biological treatment (see Chapter 7) 
• discharge to surface water 
• land application 
• injection wells 
• evaporation ponds 
• evaporators 
• wastewater collection systems 
• wastewater treatment plant effluent 

5.3.1 Applicability 

Full- or pilot-scale systems have not been placed in operation at the time of this publication. 
Table 5-7 lists bench-scale studies. 

Table 5-7. Reverse osmosis bench-scale studies 
Projects Treatment effectiveness Media 

NASA, JPL Pasadena, CA—A laboratory treatability 
study was performed to assess the effectiveness of RO to 
remove perchlorate from groundwater. A thin-film 
composite and a cellulose-acetate membrane were tested. 
In both tests, 80% of influent stream was recovered as 
permeate and 20% as rejectate. High energy requirements 
due to operating pressures required. 

Influent: 800 μg/L 
Thin-film permeate 12– 
6 μg/L, thin-film rejectate 
3600 μg/L 
Acetate permeate 
680 μg/L, acetate rejectate 
1600 μg/L 

Groundwater 

AWWARF, Boulder, CO—Reverse osmosis and 
nanofiltration. 

Influent: 18–1000 μg/L 
Effluent: Unknown 

Drinking water 

Clarkson University—Reverse osmosis, completed 2004. Influent: 125–2,000 μg/L 
Effluent: 5–80 μg/L 

Groundwater 

NSF International—Perchlorate reduction, 2004. Bench­
scale studies of water filters. www.nsf.org/certified/dwtu 

Influent: 130 μg/L 
Effluent: <4 μg/L 

Drinking water 

57
 

http://www.nsf.org/certified/dwtu/


    

 

 

 

 

  
 

 

 

 

 
 
 

 

  

 

 
 

 

 

ITRC – Remediation Technologies for Perchlorate Contamination in Water and Soil March 2008 

5.3.2 Strengths and Limitations 

RO has been used for many years to remove impurities from water and is now being tested for its 
ability to remove perchlorate. Table 5-8 shows strengths and limitations of the technology. 

Table 5-8. Reverse osmosis strengths and limitations 
Strengths Limitations 

• Proven and certified technology 
• Can treat high-TDS water and 

concentrated brines 
• Filtration available for public water 

supplies 
• Effective as part of a treatment train, 

can be used as a stand-alone filtration 
system for private water supplies with 
low concentrations 

• Automated systems 

• Membrane resilience and fouling 
• Produces a waste stream requiring management 
• Membrane filters have small pore sizes and require a 

higher operating pressure than other membrane treatment 
technologies 

• The lack of ionic selectivity in the semipermeable 
membrane can alter the pH of the effluent stream and make 
it corrosive 

• Post-treatment may require sodium chloride or sodium 
bicarbonate to make water palatable (Urbansky et al. 2000) 

5.3.3 Costs 

Labor costs are usually low due to the automated nature of most systems. However, due to high 
capital and O&M costs, membrane filtration technology may not be cost-effective. RO costs 
depend on power needs, the water chemistry (pretreatment, post treatment, and pH adjustment), 
and labor. As an example, power requirements are on the order of 10 hp to treat 30 gpm and up 
to 15 hp for 60 gpm, which remains constant while the system is running. A 10-hp, 3-phase 
motor costs approximately 15 cents/hour to operate. The chemical costs for treatment involve 
antiscalants and membrane-cleaning chemical needs. Calibration of pH probes requires weekly 
attention. Cleaning a system requires a chemical recirculation procedure. There are additional 
costs for disposal and/or treatment of the brine produced by the system. Vendors can supply 
point-of-use RO systems to reduce perchlorate that can be equipped in-line at a tap-water source. 
Such systems have been priced at approximately $600 (2008 $US). 

5.4 Nanofiltration/Ultrafiltration 

Nanofiltration and ultrafiltration are two other membrane treatment technologies similar to RO, 
except these technologies use membranes with larger pore sizes operating at lower pressures. 
The synthetic, porous material of membranes acts like a shield, preventing particles of a defined 
size or larger from passing as pressure forces water through the membranes. 

Nanofiltration uses membranes to preferentially separate different fluids or ions. Nanofiltration is 
not as fine a filtration process as RO and does not require as much energy. Also known as 
“membrane softening,” this process consists of a membrane with a pore size in the range of 
approximately 0.0001–0.005 microns; hence, the membrane filters particles with diameters 
ranging 1–50 angstroms. Since the perchlorate molecule size has a hydrodynamic radius of 3.5 
angstroms (0.00035 microns), nanofiltration is not expected to work well in separating 
perchlorate from water. 

58
 



    

 

 

 

 

 
 

   
 

   
  

  
  

 
   

    

 

 

 

 
 

 
 

 
  
 
 
 

ITRC – Remediation Technologies for Perchlorate Contamination in Water and Soil March 2008 

Ultrafiltration is a selective fractionation process that uses membranes with pore sizes larger than 
nanofiltration. This process was developed to fractionate and concentrate solutions with colloidal 
and high-molecular-weight material using pressures up to 145 psi. The membrane removes most 
nonionic material and passes most ionic material, depending on the size of the molecule. Filtered 
water from this process contains low-molecular-weight organic solutes and salts. The 
ultrafiltration process removes particles in the 0.0025–0.1 micron range, much larger than the 
size of the perchlorate ion. In Figure 5-5, which illustrates the membrane process characteristics, 
the dark shading indicates removal, and the light shading indicates partial removal. 

Microfiltration 
(1–0.1 microns) 

Ultrafiltration 
(0.1–0.005 
microns) 

Nanofiltration 
(0.005–0.0001 

microns) 

Reverse osmosis 
(hyperfiltration) 

(<0.0001 microns) 
Metals 

PERCHLORATE 
0.00035 micron 
Viruses 

Bacteria 

Suspended solids 

Figure 5-5. Membrane process characteristics. 

Treatment Train. Nanofiltration and ultrafiltration have been used with other membrane 
technologies in a series of filtering steps for water treatment. Either or both could serve as a 
pretreatment step to separate suspended particles that may cause fouling and thus maintain the 
integrity of or protect RO membranes and reduce the downtime required for membrane cleaning. 

As ultrafiltration targets compounds that are larger than those removed by nanofiltration, 
ultrafiltration also fails to effectively remove perchlorate from water. However, surfactant­
modified ultrafiltration has been tested to modify a negatively charged membrane to enhance 
perchlorate rejection. Studies showed that perchlorate was rejected by electrostatic and/or steric 
exclusion. The steric exclusion was due to decreasing membrane pore size caused by the 
adsorption of the cationic surfactant (Yoon et al. 2003). 

Management of Residuals. Nanofiltration and ultrafiltration are not destructive processes; the 
filtered solution containing perchlorate and other contaminants must be further treated prior to 
disposal. Management of residuals is subject to state-specific regulations. The residuals can be 
treated by the following means: 

• ex situ biological treatment (bench scale, see Chapter 7) 
• discharge to surface water 
• land application 
• injection wells 

59
 



    

 

 

 
 
 
 

 

 

 
 

 

 

 

 

 

 

 

 
 

 

ITRC – Remediation Technologies for Perchlorate Contamination in Water and Soil March 2008 

• evaporation ponds 
• evaporators 
• wastewater collection systems 
• wastewater treatment plant effluent 

5.4.1 Applicability 

Typical nanofiltration and ultrafiltration applications include water softening, desalination of 
dyestuffs, acid and caustic recovery, and color removal. Full- or pilot-scale perchlorate-treatment 
systems have not been placed in operation at the time of this publication. 

A bench-scale study funded by AWWARF in 2004 provided performance data to assess the 
effectiveness of nanofiltration and ultrafiltration processes to remove perchlorate from water. In 
general, results indicated that perchlorate can be significantly excluded from like-charged 
membranes with pores that are large relative to the size of the perchlorate ion. However, this 
rejection capability decreases in the presence of a sufficient amount of other ions that can screen 
the apparent electrostatic force field. Consequently, the study proved the ineffectiveness of 
perchlorate removal using nanofiltration and ultrafiltration, based on the fact that the membrane 
pore sizes are larger than the hydrodynamic radius of the perchlorate ions. 

5.4.2 Strengths and Limitations 

Nanofiltration and ultrafiltration have been used for many years to remove impurities in water. 
However, use of these processes to remove perchlorate is limited. Table 5-9 notes the strengths 
and limitations of these processes. 

Table 5-9. Nanofiltration/ultrafiltration strengths and limitations 
Strengths Limitations 

• Can pretreat high-TDS 
water, may be effective as 
part of a treatment train 

• Use less energy with lower 
operating pressures than 
reverse osmosis 

• Ultrafiltration membrane pore size too large for removal of 
perchlorate ions 

• Nanofiltration membrane pore size has limited effectiveness on 
removing perchlorate ions 

• Perchlorate removed forms a waste stream that requires management 
• Fouling of membranes 

5.4.3 Costs 

The cost for nanofiltration skid systems capable of treating 1,500–25,000 gal/day range 
approximately $14,000–51,000. Storage tanks in the 100–5,000-gal range may cost $325–5,000 
(2008 $US). 

60
 



    

 

 

 
 

 

 

 

 

 

ITRC – Remediation Technologies for Perchlorate Contamination in Water and Soil March 2008 

5.5 Electrodialysis 

Electrodialysis is a type of membrane treatment technology that uses an electrical current to 
effect separation. The electrodialysis process entails water passing through flow channels of 
alternating semipermeable and permeable IX membranes while a direct current (DC) voltage 
potential field is applied across the membranes. As the influent feed flows through the channels 
between the membranes, the DC voltage potential induces the cations to migrate through the 
cation-transfer membrane towards the negatively charged anode. Simultaneously, the anions 
(perchlorate) migrate through the anion-transfer membrane toward the positively charged 
cathode. Figure 5-6 shows the process. 

Figure 5-6. Electrodialysis concept. 

Electrodialysis was commercially introduced in the early 1960s, about 10 years before RO. In the 
early 1970s, an American company commercially introduced the electrodialysis reversal process, 
which operates on the same general principle as standard electrodialysis with the exception that 
both the product and the brine channels are identical in construction. Several times each hour, the 
polarity of the electrodes is reversed, and the flows are simultaneously switched so that the brine 
channel becomes the product water channel, and the product-water channel becomes the brine 
channel. The result is that the ions are attracted in the opposite direction across the membrane 
stack. Immediately following the reversal of polarity and flow, enough of the product water is 
dumped until the stack and lines are flushed out and the desired water quality is restored. The 
current reversal process is useful in breaking up and flushing out scales, slimes, and other 
deposits in the cells before they can build up and create a problem. Flushing allows unit 
operation with fewer pretreatment chemicals and minimizes membrane fouling. 

Treatment Train. Electrodialysis has been tested as a stand-alone technology and in 
combination with other perchlorate-treatment technologies. For example, electrodialysis can be 
used for pretreatment with IX. Customized electrodialysis membranes constructed from IX resin 